

GUANGDONG WONDER TESTING INTERNATIONAL CO., LTD.

TEST REPORT

Report No.: WDX22020055EN

Applicant: SHENZHEN AIDUO ACCESSORIES CO.,
LTD.

Address: RM602, BLOCK B, NO.9, EAST AREA,
SHANGXUE TECH PARK, BANTIAN ST,
LONGGANG DISTRICT SHENZHEN,
CHINA 518000

Date: Feb. 11, 2022

Edited by:

Sean Ling

Reviewed by:

Windy Hu

Approved by:

Andy zhu

The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company. The data/results in reports without an CMA stamp do not have a proven effect in our country.

Report No.: WDX22020055EN

Date: Feb. 11, 2022

Page: 1 / 4

Applicant: SHENZHEN AIDUO ACCESSORIES CO., LTD.

Address: RM602, BLOCK B, NO.9, EAST AREA, SHANGXUE TECH PARK, BANTIAN ST, LONGGANG DISTRICT SHENZHEN, CHINA 518000

The following merchandise was (were) submitted and identified by client as:

Sample Name: Smart Watch

Number of Sample: 7pcs

Style of Sample: P22, P22B, P22C

Brand: Popglory

Sample Received Date: Feb. 08, 2022

Completed Date: Feb. 11, 2022

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

No.	Test Sample(s)	Standard(s) and Requirement(s)	Conclusion(s)
1	Submitted sample	US Public Law 110-314 [Consumer Product Safety Improvement Act of 2008(CPSIA)] - Total Lead (Pb) in accessible substrate materials	PASS
2	Submitted sample	US Public Law 110-314 [Consumer Product Safety Improvement Act of 2008(CPSIA)] - Phthalates	PASS

The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company. The data/results in reports without an CMA stamp do not have a proven effect in our country.

Test Result(s):
CPSIA - The Lead content of accessible substrate materials
Method:

Metal - With reference to CPSC-CH-E1001-08.3(2012)

Nonmetal - With reference to CPSC-CH-E1002-08.3(2012)

Analyzed by Atomic Absorption Spectroscopy (AAS) or Inductively Coupled Plasma Optical Emission Spectroscopy (ICP-OES).

Material No.	RL (mg/kg)	Limit(s) (mg/kg)	Result(s) (mg/kg)	Conclusion(s)
1+2+3	10	100	ND	PASS
4+5+6	10	100	ND	PASS
7+8+9	10	100	ND	PASS
10+11+12	10	100	10	PASS
13+14+15	10	100	ND	PASS
16+17+18	10	100	ND	PASS
19	10	100	13	PASS

CPSIA - Phthalates
Method: With reference to CPSC-CH-C1001-09.4(2018), analyzed by Gas Chromatograph-Mass Spectrometry (GC-MS).

Test Substance(s)	DBP	BBP	DEHP	DINP	DIBP	DPENP	DnHP	DCHP	Conclusion(s)
CAS No.	84-74-2	85-68-7	117-81-7	28553-12-0	84-69-5	131-18-0	84-75-3	84-61-7	
RL (mg/kg)	30	30	30	50	30	30	30	30	
Limit(s) (mg/kg)	1000	1000	1000	1000	1000	1000	1000	1000	
Material No.	Result(s) (mg/kg)								
1+2+3	ND	ND	ND	ND	ND	ND	ND	ND	PASS
4+5+6	ND	ND	ND	ND	ND	ND	ND	ND	PASS
7+8+9	ND	ND	ND	ND	ND	ND	ND	ND	PASS

- Note:**
- Children's toys and child care articles shall not more than 1000mg/kg DBP, BBP, DEHP, DIBP, DPENP, DnHP or DCHP.
 - Children's toys defined as 12 years and under.
 - Child care articles to facilitate sleep or feeding of children 3 years and under, or to help children with sucking and teething.
 - Children's toy that can be placed in the mouth and child care articles shall not more than 1000mg/kg DINP.
 - Toys that can be kept in the mouth by a child so that it can be sucked or chewed.
 - Toys or part of toy with one dimension less than 5cm.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company. The data/results in reports without an CMA stamp do not have a proven effect in our country.

Report No.: WDX22020055EN

Date: Feb. 11, 2022

Page: 3 / 4

- Remark :**
1. mg/kg = milligram per kilogram(ppm).
 2. ND = Not Detected (< RL).
 3. RL = Report Limit.
 4. "+" = This data is obtained from composite testing on more than one materials, it is possible that result obtained from individual testing on any one of the materials is substantially higher. Please be cautious when using this data for compliance evaluation.
 5. As per client's request, only the appointed materials have been tested.

Test Material List

Material No.	Description(s)	Location(s)
1	Nude soft plastic	Watch strap
2	Dark green soft plastic	Watch strap
3	Purple soft plastic	Watch strap
4	Black soft plastic	Watch strap
5	Black plastic with white printing with glue	Sticker
6	Black plastic with white printing	Dial base
7	Black soft plastic	Wire jacket
8	Black plastic	USB handle
9	White plastic	Inner of USB socket
10	Silvery metal	Bezel
11	Black metal	Bezel
12	Rose gold metal	Bezel
13	Silvery metal	Buckle frame/pin
14	Black metal	Strap top
15	Silvery metal with black oxide layer	Watch strap
16	Golden metal	Strap top
17	Golden metal	Watch strap
18	Silvery metal	USB socket
19	Transparent glass	Dial

The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company. The data/results in reports without an CMA stamp do not have a proven effect in our country.

Report No.: WDX22020055EN

Date: Feb. 11, 2022

Page: 4 / 4

Photo(s) of Sample(s):



End of Report

The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company. The data/results in reports without an CMA stamp do not have a proven effect in our country.